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Techno!ogses T‘urcnwo f Colorado 81202

Ine. Phone: (970) 375 9033
The Quality People Fax: (970) 375-9034
Since 1935

Client CONESTOGA-ROVERS & ASSOCIATES (CRA)
2135 S. LOOP 250 WEST
MIDLAND, TX 79703

SOIL / AGGREGATE
FIELD UNIT WEIGHT TESTS
(FIELD DENSITY)

Date of Report 11-21-05

Job No. 31656JM103 Page 1 of 1

Event/Invoice No. 31550338-02

Client CONESTOGA-ROVERS & ASSOCIATES (CRA)
Project WILLIAMS IGNACIO NORTH POND, PROJECT #042667
Location IGNACIO, COLORADO

Test Locations Designated By CLIENT

Test Procedures In-Place Unit Weight : ASTM D2922

Authorized By JUAN DELVILLAR Date 11-15-05
Tested By F. HAMPTON Date 11-16-05

Moisture Content : ASTM D3017

Gauge : Make TROXLER Model 3430 Serial No.23663 Standard Count: Unit We|ght 2641 H.0 719
IN-PLACE CHARACTERISTICS | LAB CHARACTERISTICS COMPACTION 'REQUIREMENTS
TEST Hole Moisture Dry Unit ! | | Maximum Dry ' Opti i % of
NO. Volume % of Dry | Weight 'Oversize| ID ' Unit Weight | Moisture Maximum Dry Moisture Compaction CONFOF‘M‘?&CE
cu. ft.  Unit Weight | 1ot / cu. ft. % | Ibf / cu. ft, | % | Unit Weight % % INDICAT!
g _ 149 . 113.6 0 2 1088 150 | 100+ . ™ 95 YES
2 7 203 T 1047 0 2 1089 150 | 86 T g5 YES
3 140 i186.1 0 2 108.9 T 15.0 100+ 95 YES
4 Ml W28 . 0 . 97 RS TR0 T 106+ R 95 YES
5 185 ...1098 1 0 27088 160 _: 1003 85 YES
6 141 1145 0 [ 3 o889 180 900+ I 95 YES
BRI ._:____ _ i . g
S L ! -
L - i - E e | !
. i _ 1 A .
TEST | 1 N 1 [_TEST LOCATION, VERTICAL = TR
""NO TEST LOCATION, HORIZONTAL S Afpor‘;:;:nnig § Eleva_lfi_oi"_“_ = MfTER_I_AL_TESTED
1__NORTH POND BOTTOM, 70'W & 65'S OF NE CORNER B 00 |  91.0 PONDBOTTOM
2__ NORTH POND BOTTOM, 83'N & 75'W OF SE CORNER 0.0 | 91.0  POND BOTTOM
3 _NORTH POND BOTTOM, 62'S & 226'E OF NW CORNER 00 | 91.0 _PONDBOTTOM
4 | NORTH POND BOTTOM, 35'S & 214 E\OF NW CORNER 0.0 _91.0  _PONDBOTTOM
.5 _NORTH POND BOTTOM, 81'S & 83'E OF NW CORNER _ = 0.0 |  91.0 FONDBOTTOM
6 . NORTH POND BOTTOM, 45'S & 68'E OF NE CORNER i 00 | 91.0 . POND BOTTOM
. ee o 2 [
N __ LABORATOF!Y DATA & compnc*rloN CHARACTEm—s'ﬂcs
LAB D INf,gfgg;w DESCAIPTION OF MATERIAL SOURCE OF MATERIAL | OPTIMUM  MAXIMURM DRY UNIT rocr yeruon

2 31550338 03 RED CLay

Comments: * DATUM 100°= TOP OF POND

Distribution : CLIENT - (1}

AQZAVEST W

| NORTH POND BOTTOM

: MOISTURE, % __ WEIGHT, Ibf / cu. ft.

15.0 108.9 D698-A

TESTING WAS PEAFOAMED FER LOCAL INDLSTAY PRACTICES THAT MAY 18
DEVIATIONS FRCM ThE STANDAADS

CLUGE S0t

TESTS REPCRTZD HERSIN ARE MDICATIVE OF CONDITIONS FOUND AT THE
AND TIME OF TESTING OMLY. ThE ABOVE SERVICES AND RER
Pu UANT TO THE TERMS AND "GNDJTIDt\.a OF T

CUENT. 'WT  WARSANTS THAT THIS WAS ¥
R’A"I’Jhl‘«nL CARE APPLICABLE TO SUCH TEST

SUARANTY, OR REPRESENT. »}. m ’M"lr-S‘-‘D G
i
I

REVIEWED BY t{' ‘ ;’Lv‘

"
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Western
Technologies
inc.

The Quality People

Since 19335

Client CONESTOGA-ROVERS & ASSOCIATES (CRA)
2135 S. LOOP 250 WEST
MIDLAND, TX 79703

Project WILLIAMS IGNACIO NORTH POND, PROJECT #042667

Contractor CRA

Type / Use of Material RED CLAY

Sample Source / Location NORTH POND LINING
Testing Authorized :

Special Instructions :

Durango. Colorado 81302
Phone: (970) 375-8033
Fax: {970} 375-9034

P.0. Box 4200

PHYSICAL PROPERTIES
OF SOILS & AGGREGATES

Date of Report 11-21-05

Job No. 3165JM103
Event / Invoice No. 31550338-03

Authorized by JIM ROSE

Sampled by F. HAMPTON
Submitted by F. HAMPTON

Location IGNACIO, COLORADO
Arch. | Engr. WFS

Supplier / Source NATIVE

Source / Location Desig. By CLIENT

TEST RESULTS

Lab No. 1031116-1

Date 11-16-05
Date 11-16-05
Date 11-16-05

Date 11-16-05

SIEVE ANALYSIS
FINER THAN NO. 200 :

LABORATORY COMPACTION CHARACTERISTICS : ASTM D698

METHOC A

ACCUMULATIVE

T
SIEVE | SPECIFICATION

% PASSING

Lyt
|
-1

|

i
/3 (I BN B

1180

e s

DRY UNIT WEIGHT, LBF/FT3

: I

133 16.6 8.9

MOISTURE, % DRY WEIGHT

SAMPLE PREPARATION:
RAMMER USED:
T X 2 IN. CIRCULAR FACE

Y [ MECHANICAL

OVERSIZE AGGREGATE
ASSUMED BULK SPECIFIC GRAVITY : 2.665
ASSUMED ABSORPTION, %
% OVERSIZE IN LAB SAMPLE L)

MAXIMUM DENSITY, LBF/FT3
OFTIMUM MOISTURE CONTENT, % =

ASSUMED SPECIFIC GRAWVITY
IN ZERD AIR VOID CURVE

S

X weT [] oRy

" OTHER
X] MaNUAL

% 108.9
15.0

1.0

. 2.85

TEST PROCEDURE

RESULT |

SPECS TEST PROCEDURE

T
RESULT |

LIQUID & PLASTIC PROPERTIES :
LIQUID LIMIT >
PLASTIC LIMIT 9
PLASTICITY INDEX '

ESTIMATED % RETAINED ON NO. 40
SAMPLE AIRDRIED [ ¥YES | NO

AGGREGATES BY ABRASION :

GRADING
GRADING

RESISTANCE TO DEGRADATION OF SMALL-SIZE COARSE

100 AEV, % LOSS 3|
500 REV, % LOSS 2|

MOISTURE CONTENT :

PORTION TESTED % DRY WEIGHT -

SPECIFIC GRAVITY :

: MAX. PARTICLE SI2E, IN,

SPECIFIC GRAVITY @ 20°C 2|

EXPANSION / COMPRESSION PROPERTIES OF COHESIVE SOIL :

WT PROCEDUR :
| WTPROCEDURE 1 eypaNSION [] COMPRESSION, %
i MAXIMUM SWELL PRESSURE, KSF

SJURCHARGE, KSF

IMITIAL WATER CONTENT, 3t CARY DENSITY, PCF
|
|

" pH DETERMINATION :

SOLUBLE SALTS

1| MINIMUM RESISTIVITY :
1

" SOIL CLASSIFICATION :

GRGUP SYMBOL:

NAME:

Comments :

Copies to : CLIENT - {1)

THE SERVICES REFERRED TO

METHODIS] AND FELATE
TESTED AS STATED MEREIM
OTHER WARRANTY OA
HAS NOT CONF
SURMITTED 8v p¥ME

REVIEWED BY _

REPRESENTATION,
0 ~r.’=f‘m TION, |

P 1

e\ D

i
OHM-CM S|

HEREIN WERE PERFORMED IN ACCORDANCE
WITH THE STANDARD OF CARE PRACTICED LOCALLY SOR THE REFERENCED

ONLY TO THE
WESTEAN TECHNOLOGIES INC
EXPAESSEN OA

UDING SOURCE

CONDITIONIS)

SAMPLEIS:







VUV, £3. Z00D  ZiUHFM |EXAS RESEARCH INTL

y TRI/  vironmental, Inc.
A Texas Research International Company

NO. 031

n

November 23, 2005

Mail To: Bill To:

Mr. Shawn Cooper Ms. Connie Kaiser
Conestoga-Rovers & Associates, Inc. <== Same (Proj# 042667)
13431 Cullen B Ivd.

Houston, TX 77047

e-mail: scooper@craworld.com - Fax: 713-734-3381
Fax: 832-485-5213

Dear Mr. Cooper:

Thank you for consulting TRI/Environmental, Ine. (TRI) for your geosynthetics testing needs.

TRI is pleased to submit this final report for laboratory testing.

Project: Ignacio Plant CO,
TRI Job Reference Number: E2251-50-08
Material(s) Tested: 17 Heat Fusion Weld Seam(s)
Test(s) Requested: SAME DAY Peel and Shear
(ASTM D 6392/GRI GM19/D 4437/NSF 54)
Codes
AD Adhesion failure (100% Peel)
BRK Break in sheeting away from Seam edge
SE Break in sheeting at edge of seam
AD-BRK Break in sheeting after some adhesion failure - partial peel
SIP Separation in the plane of the sheet (leaving the bond intact)
FTB Film tearing bond (all non "AD" failures)
NON-FTB 100% peel

If you have any questions or require any additional information, please call us at
1-800-880-8378.

Sincerely,

S 2 Mle

Sam R. Allen

Vice President and Division Manager
Geosynthetic Services Division
www.GeosyntheticTesting.com

page 1 of 10
GeosyntheficTesting.com
9083 Bee Caves Road / Austin, TX 78733 /512 263 2101 / fax: 512 263 2558
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—1 : TRI/ Environmental, Inc.
A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: Conestoga-Rovers & Associates, Inc.

Project: Ignacio Plant CO.
Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2251-50-08

TEST REPLICATE NUMBER

PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-1
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 142 139 144 139 143
< Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
Peel Strength (ppi) 122 155 140 143 126
© Peel Incursion (%) <25 <25 <25 <25 <25
i.% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 190 184 186 188 187
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-2
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 136 131 130 132 134 -
$ Peel Incursion (%) <25 <25 <25 <25 <25
E% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
Peel Strength (ppi) 137 140 140 146 141 _
ﬁ Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 186 189 187 187 187
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TR

page 2 of 10
GeosyntheticTesting.com

9063 Bee Caves Road / Austin, TX 78733/ 512 263 2101 / fax: 512 263 2558
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: S TRI / Environmental, Inc.
A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: Conestoga-Rovers & Associates, Inc.

Project: Ignacio Plant CO.
Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2251-50-08

TEST REPLICATE NUMBER

PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-3
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 154 120 129 145 139
S Peel Incursion (%) <25 <25 <25 <25 <25
% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
,, Peel Strength (ppi) 141 154 134 136 141
o Peel Incursion (%) <25 <25 <25 <25 <25
-;% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 192 183 191 188 186
Shear Elongation @ Break (%) >50 >50 >50 >50 =50
Sample ID: DS-4
Weld: Heat Fusion
Peel A
. Peel Strength (ppi) 136 141 141 144 136
o Peel Incursion (%) <25 <25 <25 <25 <25
-(?} Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
,, Peel Strength (ppi) 124 124 123 123 126
o Peel Incursion (%) <25 <25 <25 <25 <25
t% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 187 183 190 188 190
Shear Elongation @ Break (%) >50 >50 =50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 3 of 10
GeosyntheticTesting.com

9063 Bee Caves Road / Austin, TX 78733 /512 263 2101 / fax: 512 263 2558
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TRI / Environmental, Inc.
A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: Conestoga-Rovers & Associates, Inc,

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2251-50-08

TEST REPLICATE NUMBER

Project: Ignacio Plant CO.

PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-5
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 139 136 131 131 137
S Peel Incursion (%) <25 <25 <25 <25 <25
E% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
. Peel Strength (ppi) 141 139 124 148 138
o Peel Incursion (%) <25 <25 <25 <25 <25
g Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 187 188 188 189 189
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-6
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 139 141 148 134 129
$ Peel Incursion (%) <25 <25 <25 <25 <25
% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
, Peel Strength (ppi) 132 131 142 163 145
o Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 191 190 186 190 187
Shear Elongation @ Break (%) =50 >50 >50 >50 =50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those lested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 4 of 10

GeosyntheticTesting.com
9063 Bee Caves Road / Austin, TX 78733 /512 263 2101 / fax: 512 263 2558
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Limma T TRI / Environmental, Inc.
A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: Conestoga-Rovers & Associates, Inc.

Project: Ignacio Plant CO.
Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2251-50-08

TEST REPLICATE NUMBER

PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-7
Weld: Heat Fusion
Peel A
- Peel Strength (ppi) 127 128 131 127 126
o Peel Incursion (%) <25 <25 <25 <25 <25
g Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
o Peel Strength (ppi) 130 126 131 130 129
o Peel Incursion (%) <25 <25 <25 <25 <25
2 Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 187 183 184 184 187
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-8
Weld: Heat Fusion
Peel A
 Peel Strength (ppi) 136 132 138 142 137
o« Peel Incursion (%) <25 <25 <25 <25 <25
3 Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
,p Peel Strength (ppi) 131 134 133 145 136
o Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 186 188 186 189 186
Shear Elongation @ Break (%) =50 =50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test methaod listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 5 of 10
GeosyntheticTesting.com

9063 Bee Caves Road / Austin, TX 78733 /512 263 2101 / fax: 512 263 2558



TRI / Environmental, Inc.
A Texas Research International Company

PE——

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: Conestoga-Rovers & Associates, Inc.

Material: HDPE

SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)

TRI Log #: E2251-50-08

Project: Ignacio Plant CO.

TEST REPLICATE NUMBER
PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-9
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 126 122 127 128 127
ﬁ Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
Peel Strength (ppi) 127 125 126 124 127 25 ]
% Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 190 191 188 188 193
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-10
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 140 134 138 136 134
< A
o Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
. Peel Strength (ppi) 133 131 148 152 126
o Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 187 187 185 188 186
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upan accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those lesled. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 6 of 10

GeosyntheticTesting.com
9063 Bee Caves Road / Austin, TX 78733/ 512 263 2101 / fax: 512 263 2558
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TRI / Environmental, Inc.
A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: Conestoga-Rovers & Associates, Inc.

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2251-50-08

Project: Ignacio Plant CO.

TEST REPLICATE NUMBER
PARAMETER 1 2 3 4 5 MEAN
Sample ID: Ds-11
Weld: Heat Fusion
Peel A
% Peel Strength (ppi) 145 141 144 136 139
o Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
& Peel Strenqth (ppi) 132 126 125 126 125
o Peel Incursion (%) <25 <25 <25 <25 <25
-3 Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 183 181 185 186 185
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-12
Weld: Heat Fusion
Peel A
. Peel Strength (ppi) 127 153 151 124 147
o Peel Incursion (%) <25 <25 <25 <25 <25
S Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
o Peel Strength (ppi) 146 132 129 141 126
o Peel Incursion (%) <25 <25 <25 <25 <25
‘0.'% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 172 164 166 170 172
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI,

page 7 of 10
GeosyntheticTesting.com

9063 Bee Caves Road / Austin, TX 78733 /512 263 2101 / fax: 512 263 2558



e TRI/ Environmental, Inc.

A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: Conestoga-Rovers & Associates, Inc.

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2251-50-08

Project: Ignacio Plant CO.

TEST REPLICATE NUMBER

PARAMETER 1 2 3 4 5 MEAN
Sample ID DS-13
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 142 143 145 142 141
< Peel Incursion (%) <25 <25 <25 <25 <25
g Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
,, Peel Strength (ppi) 140 147 139 139 138
o Peel Incursion (%) <25 <25 <25 <25 <25
i.% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 171 1167 168 170 167
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-14
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 148 151 142 142 150
< Peel Incursion (%) <25 <25 <25 <25 <25
% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
, Peel Strength (ppi) 139 140 142 145 140
o Peel Incursion (%) <25 <25 <25 <25 <25
b% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 169 169 170 170 171
Shear Elongation @ Break (%) >50 >50 =50 =50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as lo the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 8 of 10
GeosyntheticTesting.com

9063 Bee Caves Road / Austin, TX 78733/ 512 263 2101 / fax: 512 263 2558



G TRI / Environmental, Inc.

A Texas Research International Company

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS

TRI Client: Conestoga-Rovers & Associates, Inc.

Material: HDPE
SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)
TRI Log #: E2251-50-08

Project: Ignacio Plant CO.

TEST REPLICATE NUMBER

PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-15
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 133 133 135 134 130
ﬁ Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
o Peel Strength (ppi) 151 149 137 143 140
o Peel Incursion (%) <25 <25 <25 <25 <25
t% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 170 175 169 176 174
Shear Elongation @ Break (%) >50 >50 >50 >50 >50
Sample ID: DS-16
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 132 136 133 133 132
ZE Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
Peel Strength (ppi) 127 126 130 140 134
o .
o Peel Incursion (%) <25 <25 <25 <25 <25
& Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 191 189 185 188 185
Shear Elongation @ Break (%) >50 >50 =50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test results reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.
TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 9 of 10
GeosyntheticTesting.com

9063 Bee Caves Road / Austin, TX 78733/ 512 263 2101 / fax; 512 263 2558
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=T TRI / Environmental, Inc.
A Texas Research International Company
P —

DESTRUCTIVE SEAM QUALITY ASSURANCE TEST RESULTS
TRI Client: Conestoga-Rovers & Associates, Inc.

Material: HDPE

Project: Ignacio Plant CO.

SAME DAY Peel and Shear (ASTM D 6392/GRI GM19/D 4437/NSF 54)

TRI Log #: E2251-50-08

TEST REPLICATE NUMBER

PARAMETER 1 2 3 4 5 MEAN
Sample ID: DS-17
Weld: Heat Fusion
Peel A
Peel Strength (ppi) 137 138 132 147 137
i Peel Incursion (%) <25 <25 <25 <25 <25
t% Peel Locus of Failure Code SE St SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Peel B
, Peel Strength (ppi) 142 139 140 143 141
o Peel Incursion (%) <25 <25 <25 <25 <25
-(_% Peel Locus of Failure Code SE SE SE SE SE
Peel NSF Failure Code FTB FTB FTB FTB FTB
Shear
Shear Strength (ppi) 168 164 168 169 170
Shear Elongation @ Break (%) >50 >50 >50 >50 >50

The testing is based upon accepted industry practice as well as the test method listed. Test resulls reported herein do not apply
to samples other than those tested. TRI neither accepts responsibility for nor makes claim as to the final use and purpose of the material.

TRI observes and maintains client confidentiality. TRI limits reproduction of this report, except in full, without prior approval of TRI.

page 10 of 10

GeosyntheticTesting.com
9063 Bee Caves Road / Austin, TX 78733 /512 263 2101 / fax: 512 263 2558



POLYFLEX, INC.

2000 W. Marshall Drive Grand Prairie, Texas 75051 USA
888-765-9359 972-337-7269 Fax 972-337-7269

CERTIFICATION DOCUMENTS

To: Lone Star Lining Date: 12/12/2005
1201 Sturgeon Court Poly-Flex Proj # : 251029
Arlington, TX 76001 Customer PO:

Project Name: Williams Plant

Attn:  Kent Jett Order #: 727253

E-mail: kent@lonestarliningco.com

Number of pages including cover: 4]

Departure Date: 12/9/2005 Trip No: 240052

Destination: Durango, CO

Freight: PPD

Additional Notes:

Distribution of Documents:

Shipmant Inspection Sheet: 1
Roll Cortification: 2
Resin Certification: 1
Other:

Attached please find documents for the above referenced shipment. Please let us know
if you ha y questions.

Singérely,
Réf Searcey
1-888-765-9359 ext 7269
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CERTIFICATION SHEET

POLY-FLEX, INC.

DATE: December 12, 2005
2000 W. Marshall Drive
PROJECT NO: 251029 ORDER NO: 727253 Grand Prairie, Texas 75051
TRIP NO: 240052 CERTIFIED BY: g_’:___- iﬁ ;g 'C:
=
& W
74 ® ® )
2 Q x ~ <) < X OXx QX =
S Qo x (3 29 [ 29 | 35 | 2§ W @ -
x | 23] & S SU | OB | §& | S | %9 § S
TEST DESCRIPTION| & Sa W 2 N | g | U5 | 28 | 88 a S
ASTM METHOD| D5199 | D1603 | D1004 | D4833 | D6693 | D6693 | D6693 | D6693 | D5596 | D1505 | D5397
(modifications) | min/avg App.
UNITS| mils % Ib Ib ppi % ppi % gm/cc hrs
SPECIFICATION| 54/60 | 2.0-3.0 42 108 126 12 228 700 Cat1or2 | 0.940 300
ROLL NUMBER BLEND
GS-6-05 946-5 7250833 54/ 61 24 46 147 159 16 262 902 Cat 1 0.948 Pass




[T —— el e [ A - —

'CERTIFICATION SHEET POLY-FLEX, iNC.

DATE: December 12, 2005
2000 W. Marshall Drive
PROJECT NO: 251029 ORDER NO: 727253 Grand Prairie, Texas 75051
TRIP NO: 240052 CERTIFIED BY: 2 z;&é
Grab
TEST DESCRIPTION Product Unit Welght | Grab Tenslile | Elongation Tear Puncture AOS Permittivity UV Stabllity
ASTM METHOD D5261 D4632 D4632 D4533 D4833 D4751 D4491 D4355
(modifications) "
UNITS oz/yd* Ib % Ib Ib slave sec- %
SPECIFICATION 8 200 50 80 120 80 1.3 70
Textile Roll Number
Sl 2005707372 GTS-08-0600 8.95 257 78 108 147 80 1.3 70




Ch3EP. 1.20051 2:45AM  BPOLY AMERICA RM 972 337 7407 */“™* ' “Wo.453¢ 1. 113

i? CoA Data: 02/31/2008
Chompefna? a1

Certificate of Analysis

Shipped To: POLY AMERICA CPC Dellvery #: 88988438
2000 W. MARSHALL PO #: 211215
GRAND PRAIRIE TX 75051 Welght: 188700 LB
USA Ship Dste: 08/31/20086
Puckage: BULK
Recipient: Averitte Mode: Hopper Car
Fax: Cor #: PSPX006618

Sesl No: 188853

Product:
MARLEX POLYETHYLENE K308 BULK

NCTL, ASTM DB307-86 Appendix [modified), Avg:  >B0Q Hours
(not tested on sach lot)

Lot Mumber: 7250833

Proporty Test Muthod Vakis Unit

Malt Index ABTM D1238 0.1 g/10mi
HLMi Flow Rats ABTM D1238 18.2 @/ 10mi
Density ASTM D1505 0.937 g/cm3

Tha data set forth hersin have been catefully complled by Chavron Philllps Chemical Compeny LP.
However, thers s no warranty of any idnd, sither axpressed or implled, appliosble to [ts use, and tha user
sssumes all risk wnd Usbility In connection therewith.

&

Jachie Edwards
Cortifioation Systems Spacialist

For CoA questions contaot Tom Sohelrman at 832-813-4637

Pags 1 aof 1
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Poly-Flex

Tractor# Trailer #

Drop # 1 Drop #

Poly-Flex# __251029(727253) _Poly-Flex #

Customer: ~__ WiliamsIng _ Customer:

Destination: ~___ Durango, CO  Destination:
Carrier: i PIA Carrier:

Date:

Drop #
Poly-Flex #
Customer:
Destination:
Carrier:

Material Shipment Roll List

12-Dec-05 TRIP 240052

Drop #

Poly-Flex #

Customer:

Destination:

Carrier;

Blend Roll Number

Weight

Roll Description

7250833 GS-6-05- 0946- 5

3,469

23' X 500' X .060HD

GTS-08-0600 2005707372

15' X 600' X 080z Textile

O | |~ W -

—_
o

—
-

—
»

=
L~

-
E

-
(5]

e
L=

-
e

-
[=-]

-
w

=

L]
-

R

[ ]
(=]

»
.

L]
(3]

R

L]
-1

3,469

28

| certify that all loading requirements and roll conditions were inspected and approved.

CEM.

Truck Loader



POLYFLEX, INC.

2000 W. Marshall Drive Grand Prairie, Texas 75051 USA
888-765-9359 972-337-7269 Fax 972-337-7269

CERTIFICATION DOCUMENTS

To:  Lone Star Lining Date: 11/16/2005
1201 Sturgeon Court Poly-Flex Proj # : 251029
Arlington, TX 76001 Customer PO: 2503241

Project Name: Williams Ignacio

Aftn: Kent Jett Order #: 719830

E-mail: kent@lonestarliningco.com

Number of pages including cover: 4

Departure Date: 11/15/2005 Trip No: 238746

Destination: Durango, CO

Freight: PPD

Additional Notes:

Distribution of Documents:

Shipment Inspection Sheet: 1
Roll Certification: 1
Resin Certification: 1
Other:

Attached please find documents for the above referenced shipment. Please let us know
if you have questions.

Russell Searcey
1-888-765-9359 ext 7269



CERTIFICATION SHEET DATE:  November 16, 2005 POLY-FLEX, INC.
2000 W. Marshall Drive
PROJECT NO: 251029 ORDER NO: 719830 Grand Prairie, Texas 75051
TRIP NO: 238746 CERTIFIED BY: (e fpls——
=
& w
7 ® ® : O
) = § w ® w ® 5 7 t
2 Qx [ | o Jd | OX @ =
5 Qo I Q »Q 2Q N = S , W %) -
3 <3 ] S g0 | ST | gH | SH | %3 & o
TESTDESCRIPTION| & Y = Y S | @S | Vg | @iam | O& Q 2
ASTM METHOD| D5199 | D1603 | D1004 | D4833 | D6693 | D6693 | D6693 | D6693 | D5596 | D1505 | D5397
(modifications)| min/avg App.
UNITS| mils % ib Ib ppi % ppi % gm/cc hrs
SPECIFICATION| 54/60 | 2.0-3.0 42 108 126 12 228 700 | Cat1or2 | 0.940 300
ROLL NUMBER BLEND (Start)
GS-6-05 877-5| 7250832 54/ 61 2.5 53 149 147 21 304 803 Cat 1 0.948 [11/21/05
GS-6-05 880-5| 7250832 54/ 61 2.7 47 148 157 21 311 881 Cat 1 0.948 111/21/05
GS-6-05 884-5| 7250832 54/ 61 2.8 52 149 150 24 297 794 Cat 1 0.948 [11/21/05
GS-8-05 885-5| 7250832 54/ 61 2.2 51 148 149 24 310 836 Cat 1 0.948 11/21/05
GS-6-05 886-5| 7250832 54/ 62 2.2 51 148 149 24 310 836 Cat 1 0.948 111/21/05

SR ————




=

Poly-Flex

Material Shipment Roll List

Tractor # Trailer # Date: 15-Nov-05 TRIP 238746
Drop # 1 Drop # Drop # Drop #
Poly-Flex # 25102%(719830) _ Poly-Flex # Poly-Flex # Poly-Flex #
Customer: Williams Ignacio _ Customer: Customer: Customer:
Destination: Durango, CO___ Destination: Destination: Destination:
Carier: D&H Carrier: Carrier: Carrier:
Blend Roll Number Weight Roll Description
1 7250832 GS-6-05- 0877- 5 3,469 23' X 500' X .060HD
2 7250832 (GS-6-05- 0880- 5 3,455 23' X 500" X .060HD
3 7250832 GS-6-05- 0884- 5 3,470 23' X 500' X .060HD
4 7250832 GS-6-05- 0885- 5 3,480 23' X 500" X .060HD
5 7250832 GS-6-05- 0886- 5 3,500 23' X 500' X .060HD
6
7
8
9
10
1
12
13
14
15
16
17
18
19
20
21
2
23
24
25
26
27 17,374
28
| certify that all loading requirements and roll conditions were inspected and approved. CEM.

Truck Loader



cnSEP. 1. 2005 2:44AM  BPOLY AMERICA RM 972 337 7407 1/vwr  raa oc

e

Certificate of Analysis

NO. 4534 P 173

_ CoA Date: 08/31/2008

Shipped To: POLY AMERICA
2000 W. MARSHALL
GRAND PRAIRIE TX 75051
Usa

Reclpient: Averitte
Fax:

CPC Delivery #: B6580438
PO #: 211216

Weight: 188600 LB

Ship Date: 08/31/2008
Peckage: BULK

Mode: Hopper Cor
Car # CHVX880184
Seal No: 188840

Product:
MARLEX POLYETHYLENE K308 BULK

NCTL, ASTM DB3987-88 Appendix (medified), Avg: > 600 Hours
{not tested on sach lot)

Lot Number: 7260832

Property Test Method Value Unit

Meit Index ASTM D1238 0.1 o/10mi
HLMi Flow Rate A8TM D1238 12.0 @/10mi
Density ASTM D1506 0.837 g/ema

The data set forth herein have been carefully complled by Chevron Philips Chamical Company LP.
Howaver, there is no warranty of any kind, elther expressed or impled, applicable to its use, and the user

assumes all riek and Labllity In connection therewith.

Jackla Edwarde
Cortification Systems Spacialist

For CoA questions contset Tomn Schelrman at 832.813-40837

Paga Y of 1




POLYFLEX, INC.

2000 W. Marshall Drive Grand Prairie, Texas 75051 USA
888-765-9359 972-337-7269 Fax 972-337-7269

CERTIFICATION DOCUMENTS

To: Lone Star Lining Date: 11/15/2005
1201 Sturgeon Court Poly-Flex Proj # : 250261
Arlington, TX 76001 Customer PO:

Project Name: Williams Ignacio

Attn: Kent Jett Order #: 719783

E-mall: kent@lonestarliningco.com

Number of pages including cover: 5

Departure Date: 11/14/2005 Trip No: 238745

Destination: Durango, CO

Freight: PPD

Additional Notes:

Distribution of Documents:

Shipment Inspection Sheet: 1
Roll Certiflcation: 1
Resin Certlification: 2
Other:

Attached please find documents for the above referenced shipment. Please let us know
if you have any questions.

y

1-888-765-9359 ext 7269




CERTIFICATION SHEET

DATE:

POLY-FLEX, INC.

November 15, 2005
2000 W. Marshall Drive
PROJECT NO: 251029 ORDER NO: 7119783 Grand Prairie, Texas 75051
TRIP NO: 719783 CERTIFIED BY: —Mf*
=
% 2 & ?j ® 8 ® ¥ g
g | Sx = < ® Jdx | ox | BE B
5 |83 x| 2 |B3|&3|8f |85 |:h| g | @
resToEscRIPTION] & | 3@ | M 2 | WS | gs | Mg | d& | 3§ a S
ASTM METHOD| D5199 | D1603 | D1004 D4833 | D6693 | D6693 | D6693 | D6693 | D5596 D1505 | D5397
(modifications) | min/avg App.
UNITS| mils % Ib - Ib ppi % ppi % gm/cc hrs
SPECIFICATION| 54/60 | 2.0-3.0 42 108 126 12 228 700 Cat1or2 | 0.940 300
ROLL NUMBER BLEND (Start)
GS-6-05 820-5 7250830 54/ 61 2.3 46 145 155 24 296 904 Cat 1 0.947 [11/14/05
GS-6-05 848-5 7250832 55/ 61 24 51 151 145 24 280 809 Cat1 0.947 111/14/05
GS-6-05  849-5 7250832 54/ 61 2.5 47 139 157 26 296 896 Cat1 0.947 [11/14/05
GS-6-05 850-5 7250832 55/ 61 2.5 47 139 157 26 296 896 Cat1 0.947 11/14/05
GS-6-05 8515 7250832 55/ 61 2.5 47 139 157 26 296 896 Cat1 0.947 [11/14/05
GS-6-05 8525 7250832 55/ 61 2.4 50 156 146 20 292 777 Cat1 0.948 [11/14/05
GS-6-05 853-5 7250832 55/ 61 24 50 156 146 20 292 777 Cat1 0.948 11/14/05
GS-6-05 856-5 7250832 55/ 61 24 49 151 159 21 316 905 Cat1 0.948 11/14/05
GS-6-05 858-5 7250832 55/ 61 26 52 150 155 25 312 817 Cat 1 0.948 [11/14/05
GS-6-05 8595 7250832 55/ 61 2.6 52 150 155 25 312 817 Cat1 0.948 [11/14/05
GS-6-05 860-5 7250832 54/ 61 2.6 52 150 155 25 312 817 Cat 1 0.948 [11/14/05
GS-6-05 861-5 7250832 55/ 61 2.8 50 148 158 21 318 886 Cat 1 0.948 11/14/05




Poly-Flex Material Shipment Roll List

Tractor # Trailer # Date: 14-Nov-05 TRIP 238745
Drop # 1 Drop # Drop # Drop #
Poly-Flex # 251029(719783) _ Poly-Flex # Poly-Flex # Poly-Flex #
Customer: Williams Ignacio _ Customer: Customer: Customer:
Destination: Durango, Co __Destination: Destination: Destination:
Carrier. D&H Carrier: Carrier: Carrier:
Blend Roll Number Weight Roll Description
1 7250830 (GS-6-05- 0820- 5 3,469 23' X 500' X .060HD
2 7250832 GS-6-05- 0848- 5 3,488 23' X 500' X .060HD
3 7250832 GS-6-05- 0849- 5 3,480 23' X 500" X .060HD
4 7250832 GS-6-05- 0850- 5 3,490 23' X 500" X .060HD
5 7250832 GS-6-05- 0851- 5 3,469 23' X 500" X .060HD
6 7250832 GS-6-05- 0852- 5 3,469 23' X 500" X .060HD
7 7250832 GS-6-05- 0853- 5 3,465 23' X 500' X .060HD
8 7250832 (S-6-05- 0856- 5 3,450 23' X 500' X .060HD
9 7250832 (GS-6-05- 0858- 5 3,450 23' X 500' X .060HD
10 7250832 GS-6-05- 0859- 5 3,470 23' X 500" X .060HD
1 7250832 GS-6-05- 0860- 5 3,460 23' X 500' X .060HD
12 7250832 (GS-6-05- 0861- 5 3,450 23' X 500" X .060HD
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27 41,610
28
| certify that all loading requirements and roll conditions were inspected and approved. CEM.

Truck Loader



CRNUY. 19, Z0UDL Y:40FM ©PULY AMLKICA RM 972 337 7407 ="~ "7 N0, 6262 P |

= - -

@ CaA Date: 08/20/2006
[t )

Certificate of Analysis

Shipped To: POLY AMERICA ' CPC Delivery #: 86965601
2000 W. MARSHALL PO #: 211218
GRAND PRAIRIE TX 75051 Waight: 189800 LB
USA Ship Date: 08/29/2005
Package: BULK
Recipient: Averitte Mode: Hopper Car
Fax: Car #: PSPX002286

Seal No: 166935
L " .

Product:
MARLEX POLYETHYLENE K308 BULK

NCTL, ASTM D5397-95 Appendix {madified], Avg: >500 Hours
{not tested on each lot)

Lot Numbaer: 7250830

Property Test Mathod Value Unit

Melt Index ASTM D1238 0.1 g/10mi
HLMI Flow Rate ASTM D1238 10.0 g/10mi
Denasity ASTM D1505 0.837 w/sm3

The data set forth herein have been carefully compiled by Chevron Phillips Chemical Company LP,
However, thers is no warranty of mny kind, sither expressed or implied, applicable to its use, and the user
assumes all risk and liability in connection therewith.

Jackie Edwards
Certiflcation Systems Specialist

For CoA questions contact Tom Scheirman at 832-813-4637

Page 1 of 1



cheSEP. 120050 2:44AM

B

Certificate of Analysis

BPOLY AMERICA RM 972 337 7407 1/uvs

rasn oc

NO. 4534 P. 1/3

_ CoA Date: 08/31/2008

Shipped To: POLY AMERICA
2000 W. MARSHALL
GRAND PRAIRIE TX 75051

CPC Delivery #: 88960438
PO # 211216
Weight: 188500 LB

UsSA Ship Date: 08/31/2008
Pasokage: BULK
Reciplent: Averitte Modas: Hopper Cor
Faxc Cor # CHVXBB80184
Seal No: 188040
Product;
MARLEX POLYETHYLENE K308 BULK
NCTL, ASTM DB337-85 Appendlx (modified), Avg: > 500 Hours
(not tested on sach lot)
Lot Number: 7260832
Property Test Method Value Unit
Melt Index ASTM D1238 0.1 g/ 10mi
HLMI Flow Rate ASTM D1238 12.0 g/10mi
Density ASTM D1506 0.937 g/em3

The data set forth herein have besn carefully complled by Chevron Philips Chemical Company LP.
Howaever, there is no warranty of sny kind, elther expressed or kmpled, appSosble to its use, and the user

assumes nll risk and lability In connection therewith,

Jackle Edwerde
Cortification Systems Spscialist

For CoA questions conteot Torn Schekman st 832-813-4837

Puga 1 of 1




m' m 2000 W. Marshall Drive Grand Prairle, Toxas 75051 USA
T S . e e e T e S B TR T ) e RS T e

888-765-9359 972-337-7113 FAX 972-337-7233
CERTIFICATION DOCUMENTS

To: Lone Star Lining Company Date: 11/22/2004
1201 Sturgeon Court Suite 123 Poly-Flex Proj # : 240815
Arlington, TX 76001 Customer PO: 240271

Project Name: Williams Field

Attn: Kent Jett
Email: kent@@lonestariiningco.com

Number of pages including cover: 7

Departure Date: 11/19/2004 Trip No: 208569
Destinatlon: Durango, CO Order: 635060
Carrier:

Additional Notes:

Distribution of Documents:

Shipment Inspection Sheet: 1
Roll Certification: 3
Resin Certification: 2
Other:

Attached please find documents for the above referenced shipment. Please let us know
if you have any questions.

Sincerely, Aﬂy
Russell Searcey

1-888-765-9359 ext 7269



CERTIFICATION SHEET

POLY-FLEX, INC.

DATE: November 22, 2004
2000 W. Marshall Drive
PROJECT NO: 240815 ORDER NO: 635060 Grand Prairie, Texas 75051
TRIP NO: 208569 CERTIFIED BY: éz =f ég ; A~S
4
(2]
@ € |9 |e |Q |® | %3
= > w W 39 &
2 88| « | B |33|gs|35 /8% |3 | & | .
S || 5| 3 |22 |Sd |23 |38 |5 | 2 | B
TEST DESCRIPTION| T S & = e S | g | M5 | da | S35 a 2
ASTM METHOD| D5199 | D1603 | D1004 D4833 | D6693 | D6693 | D6693 | D6693 D5596 D1505 | D5397
(modifications) | min/avg App.
UNITS| mils % Ib Ib ppi % ppi % gm/cc hrs
SPECIFICATION| 54/60 | 2.0-3.0 42 108 126 12 228 700 Cat1or2 | 0.940 300
ROLL NUMBER BLEND
A0-6-04 699-5 | D40520970 57162 2.1 47 141 160 17 301 900 Cat 1 0.947 Pass
A0-6-04 701-5 | D40520970 56/ 61 21 47 141 160 17 301 900 Cat1 0.947 Pass
A0-6-04 703-5 | D40520970 56/ 61 25 49 139 148 18 289 842 Cat 1 0.947 Pass
A0-6-04 704-5 | D40520970 56/ 61 2.5 49 139 148 18 289 842 Cat1 0.947 Pass
A0-6-04 705-5 | D40520970 55/ 61 2.6 51 142 162 18 311 925 Cat 1 0.948 Pass
A0-6-04 712-5 | D40520970 56/ 61 2.8 51 136 163 18 314 931 Cat1 0.948 Pass




CERTIFICATION SHEET

DATE: November 22,2004 POLY-FLEX, INC.
2000 W. Marshall Drive
PROJECT NO: 240815 ORDER NO: 640272 Grand Prairie, Texas 75051
TRIP NO: 208569 CERTIFIED BY: &LM
TEST DESCRIPTION Product Unit Weight | Grab Tensile| Puncture A0S Flow Rate
ASTM METHOD D5261 D4632 D4833 D4751 D4491
(modifications)

UNITS oz/yd* Ib Ib sieve | gal/min/ft*

SPECIFICATION 16 425 250 100 50
Textile Roll Number

MIRAFI 146734 GTM-16-0300 18.46 439 286 120 62
MF16 236144 GTM-16-0300 17.38 439 267 140 74




CERTIFICATION SHEET

POLY-FLEX, INC.

DATE: November 22, 2004
2000 W. Marshall Drive
PROJECT NO: 240815 ORDER NO: 640272 Grand Prairie, Texas 75051
TRIP NO: 208569 CERTIFIED BY: 4'.115:,«,_:——
2
“ W :
4 | = S f ® % ® % 3 >
g O x = = ® I | Ox Qg =
S Qo x Q % Q 29 I Z < : W % ul
= =3 < < 2o o z U ou « & g 5
TEST DESCRIPTION| & S @ o . U | Jds | Mg | &8 33 a S
ASTM METHOD| D1593 | D1603 | D1004 | D4833 | D6693 | D6693 | D6693 | D6693 | D5596 | D1505 | D5397
(modifications) | min/avg App.
UNITS| mils % Ib Ib ppi % ppi % gm/cc hrs
SPECIFICATION} 72/80 | 2.0-3.0 56 120 168 12 120 100 Cat1or2 | 0.940 300
ROLL NUMBER BLEND
GR-8-03 432-X 8230918 72/ 84 24 58 157 175 17 151 341 Cat1 0.947 Pass




Po|y-F|ex Material Shipment Roll List
Tractor # Trailer # Date: 19-Nov-04 TRIP 208569
Drop # 1 Drop # 1 Drop # Drop #

Poly-Flex # 240815(635060) _Poly-Flex # 240815(640272) Poly-Flex # Poly-Flex #
Customer: Williams Field _ Customer: Williams Field Customer: Customer:
Destination: Durango, CO __ Destination: Durango, CO Destination: Destination:
Carrier: Long Gone Carrier: Carrier: Carrier:
Blend Roll Number Weight Roll Description
1 D40520970 A0-6-04- 0699- 5 3,500 23' X 500' X .060HD
2 D40520970 A0-6-04- 0701- 5 3,510 23' X 500" X .060HD
3 D40520970 A0-6-04- 0703- 5 3,460 23' X 500' X .060HD
4 D40520970 A0-6-04- 0704- 5 3,472 23' X 500" X .060HD
1 D40520970 A0-6-04- 0705- 5 3,480 23' X 500' X .060HD
2 D40520970 A0-6-04- 0712- § 3,464 23' X 500' X .060HD
3 GTM-16-0300 9110146734 (.. () 564 15' X 300" X 160z Textile
4 GTM-16-0300 9110236144 (v 1) 580 15' X 300" X 160z Textile
5 8230918 GR-8-03- 0432- X 1,270 23' X 130' X .080HDR Short
6
7
8
9
10
1
12
13
14
15
16
17
18
19
20
21
22
23 23,300
24

I certify that all loading requirements and roll conditions were inspected and approved.

CEM.

Truck Loader
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JUL. 22. 2004 7:18PM

A ATOFINA

Poly-Bmerica

Ms. Dee Averitte
9723377407

2000 W. Marshall

GRAND PRAIRIE TX 75051

SHIFPED TO:
POLY=-AMERICA, L.P.
Grand Prairie, Tx

2000 WEST MARSHALL DR
GRAND PRAIRIE TX 75051

Material; Our / Your referance
FINATHENE 37120 @ (441840) /

Please find below tasr data and pertineant information on ATOFINA HDPE material shipped to your

plant.

POLY AMERICA RM 972 337 7407

Data

07/21/2004
Purchase ordar Rem/date
179516

Delvery lHem/date

Ordar itam
30667826 000001
Customar number
80117916

NO. 3763

B1289652 000001 / 07/21/2004

P,

A

Batch 040520570 Quantity 190,750 LB Railcar AcFX087555

Characteristic Unit Value
Density g/ee 0.938
Malt Index 2.16/190 g/10 min 0.11
Malt Index 21.6/190 g/10 min 12.6
Railcar Prefix - ACFX
Railear Number - 067555
Railcar Seal Numbers - AB133599

Sinceraly,
Curt Clark
Bayport Laboratczy Suparviser

ATOFINA
12212 Port Road
Pasadena, TX 77507

281-474-65%65

Queations?

ADSDY 524 OTALZ004 17:51:22 YOF1 &

P. 0. Box 5010
LaPorte, TX 77572

Cantact Customer Service at 1-800-344-3462




CrAUG. 73. 2003+ 1:37AM (POLY AMERICA RM 972 337 7407/1  RightFax N0.4324 P, 2

ﬁ. CoA Date: 08/19/2003

Certificate of Analysis

Shipped To: POLY AMERICA CPC Delivery #: 86437005

2000 W. MARSHALL PO #; 84218

GRAND FRAIRIE TX 75051 Woight: 193900 LB

Ush - Ship Date: 08/19/2003

" Package: BULK

Recipient: Des Averitte Mode: Hopper Car
Fax: 1-972-337-7407 Car #: PSPX008807
Produet.

MARLEX POLYETHYLENE K306 BULK

NCTL, ASTM D&397-95 Appendix (modified), Avg: >500 Hours
(not tasted on each lot)

Lot Number: 8230918

Proparty Test Method . Value Unit
Melt Index ASTM D1238 ) 0.100 a/10mi
HLM! Flow Rats ASTM D1238 11.40 g/10mi

Density ASTM D15605 ' 0.9370 g/em3

i
1

|
The data set forth herein have besn carefully compiled by Chevron Phillips Chemicel Company LP.
Howaver, there is no warenty of sny kind, gither sxpressed or lmplLd. applicable to its use, and the user
assumes all risk and liability in connection therewith, '

Paul S. Newbold
Sr. Cortification Systems Specialist

For CoA questions contact Peter Schelrman at 713-289-4799

Paga 101 1






817-466-2577 817-466-3307 FAX

Lone Star Lining Company

1201 Sturgeon Court, Suite 123  Arlington, Texas 76001

PANEL PLACEMENT LOG

Page 1

PROJECT NAME: Williams - Ignacio QC REP.: DR
PROJECT NUMBER: 25032 MATERIAL: 60 mil HDPE
Panel Smooth (S)/ Date Time Panel Panel Length (ft) Smooth Textured
Number Textured (T) | Number | Installed | Installed | Width (ft) Side A Side B Area (sf) Area (sf)

P1 S 11/17/2005 | 13:45 225 502 502 11295.0 0.0
P2 S 11/17/2005 13:55 225 36 36 810.0 0.0
P3 S 11/17/2005 | 1410 225 467 467 10507.5 0.0
P4 S 11/17/2005 14:30 22.5 78 78 1755.0 0.0
P& S 11/17/2005 15:00 225 424 424 9540.0 0.0
P6 S 11/17/2005 | 15:.05 22.5 130 130 2925.0 0.0
P7 S 11/17/2005 15:30 225 374 374 8415.0 0.0
P8 S 11/17/2005 | 15:32 225 185 185 4162.5 0.0
P9 S 11/17/2005 16:00 225 316 316 71100 0.0
P 10 S 11/17/2005 | 16:15 225 244 244 5490.0 0.0
P 11 S 11/17/2005 | 16:32 225 256 256 5760.0 0.0
P 12 S 11/18/2005 8:.05 22.5 395 395 8887.5 0.0
P 13 S 11/18/2005 8:25 225 197 197 44325 0.0
P 14 S 11/18/2005 8:38 225 369 369 8302.5 0.0
P 15 S 11/18/2005 9:10 22.5 134 134 3015.0 0.0
P 16 S 11/18/2005 9:30 225 427 427 9607.5 0.0
P 17 ] 11/18/2005 9:40 225 74 74 1665.0 0.0
P 18 S 11/18/2005 9:50 225 492 492 11070.0 0.0
P19 S 11/18/2005 | 10:25 22.5 503 503 113175 0.0
P 20 S 11/18/2005 10:40 225 63 63 1417.5 0.0
P21 S 11/18/2005 | 10:45 225 438 438 9855.0 0.0
P22 S 11/18/2005 | 11:10 225 121 121 27225] 0.0
P 23 S 11/18/2005 | 13:25 225 23 2 281.3 0.0
P 24 S 11/18/2005 13:30 225 30 30 675.0 0.0
P 25 S 11/18/2005 13:35 22.5 29 29 652.5 0.0
P 26 ] 11/18/2005 | 13:36 225 29 29 652.5 0.0
B2r S 11/18/2005 1341 225 3 31 697.5 0.0
P 28 S 11/18/2005 | 1345 225 31 31 697.5 0.0
P 29 S 11/18/2005 | 13:49 225 28 28 630.0 0.0
P 30 S 11/18/2005 | 13:55 225 29 29 652.5 0.0
P 31 S 11/18/2005 | 14:00 22.5 29 29 652.5 0.0
P 32 S 11/18/2005 | 14:02 22.5 28 28 630.0 0.0
P 33 S 11/18/2005 14:09 225 27 27 607.5 0.0
P 34 S 11/18/2005 14:20 225 27 27 607.5 0.0
P 35 S 11/18/2005 14:45 225 28 26 630.0 0.0
P 36 S 11/18/2005 14:47 225 29 29 652.5 0.0
P 37 S 11/18/2005 14.48 22.5 30 30 675.0 0.0
P 38 S 11/18/2005 | 14:54 22.5 30 30 675.0 0.0
P 39 S 11/18/2005 | 1455 225 3 3 697.5 0.0
P 40 S 11/18/2005 14:56 225 30 30 675.0 0.0
P 41 S 11/18/2005 | 14:57 225 33 33 7425 0.0
P 42 S 11/18/2005 14:59 225 34 34 765.0 0.0
P 43 S 11/18/2005 15:02 22,5 35 35 787.5 0.0

X 11/18/2005 | 1506 | 226 | 34 34| 7650 00




[

[R—

Lone Star Lining Company

1201 Sturgeon Court, Suite 123  Arlington, Texas 76001

817-466-2577 817-466-3307 FAX

PANEL PLACEMENT LOG

PROJECT NAME: Williams - Ignacio QC REP.: DR
PROJECT NUMBER: 25032 MATERIAL: 60 mil HDPE
Pane! Smooth (S)/ Roll Date Time Panel Panel Length (ft) Smooth Textured
Number Textured (T) | Number | Installed | Installed | Width (ft) Side A Side B Area (sf) Area (sf)
P 45 S 0712 11/18/2005 15:15 225 33 27 675.0 0.0
P 46 S 0712 11/18/2005 15:20 225 25 18 483.8 0.0
P 47 S 0712 11/18/2005 15:45 225 49 32 911.3 0.0
P 48 S 0712 11/18/2005 16:00 225 20 1 236.3 0.0
P 49 S 0712 | 11/18/2005 16:10 225 34 0 382.5 0.0
P 50 S 0860 11/18/2005 16:15 225 47 47 1057.5 0.0
P51 S 0860 | 11/18/2005 16:26 225 48 48 1080.0 0.0
P 52 S 0860 11/19/2005 728 225 45 45 10125 0.0
P 53 S 0860 11/19/2005 7:30 225 46 46 1035.0 0.0
P 54 S 0860 | 11/19/2005 7:35 225 47 47 1057.5 0.0
P 55 S 0860 | 11/19/2005 7:38 225 46 46 1035.0 0.0
P 56 8 0860 11/19/2005 7:42 225 46 46 1035.0 0.0
P 57 S 0860 | 11/19/2005 7-45 225 45 45 10125 0.0
P 58 S 0860 | 11/19/2005 747 225 44 44 990.0 0.0
P 59 S 0860 11/19/2005 7:52 225 43 43 967.5 0.0
P 60 S 0820 11/19/2005 8:45 225 43 43 967.5 0.0
P 61 S 0820 11/19/2005 9:00 22.5 40 40 900.0 0.0
P 62 S 0820 11/19/2005 9:22 225 38 38 855.0 0.0
P 63 S 0820 11/19/2005 9:26 225 36 36 B810.0 0.0
P 64 S 0820 | 11/19/2005 9:42 25 35 35 787.5 0.0
P 65 S 0820 | 11/19/2005 9:46 225 27 27 607.5 0.0
P 66 S 0820 | 11/19/2005 9:56 225 27 27 607.5 0.0
P 67 S 0820 11/19/2005 10:04 225 28 28 630.0 0.0
P 68 S 0820 11/19/2005 10:10 22.5- 26 26 585.0 0.0
P 69 S 0820 11/19/2005 10:15 22.5 102 102 2295.0 0.0
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123  Arlington, Texas 76001

817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD

PROJECT NAME: Williams - Ignacio AIR TEST TIME (MIN) 5 min
PROJECT NUMBER: 25032 PSI DROP (MAX) 2
QC REP: DR
* For Machine Setup and Weather Conditions please refer to the Trial Weld Log
SEAM INFO NON-DESTRUCTIVE TESTING INFO
Seam Lgth Start | Tech Tech | Start | Start | Press | AT Vbox Location
Number Date (ft) Time | INF | Date | INI | Time | Press | Drop PIF P/F Start End
112 11/17/2005 23 1400 | ES | 11-19| BT | 8:15 30 0 PASS FULL SEAM
243 11/17/2005 36 14:15 FZ | 11-19| BT | 8:24 30 0 PASS FULL SEAM
113 11/17/2005 429 14:24 FZ | 11-19| BT | 8:40 30 0 PASS FULL SEAM
3/4 11/17/2005 23 1432 | MG | 11-19| BT | 8:45 30 0 PASS FULL SEAM
3/5 11/17/2005 422 15.06 ES 11-19 | BT 8:35 30 0 PASS FULL SEAM
5/6 11/17/2005 23 15:11 FT | 11-19| BT | 9:00 30 0 PASS FULL SEAM
316 11/17/2005 47 16:35 ES 1119 | BT | 8:50 30 0 PASS FULL SEAM
4/6 11/17/2005 76 16:47 ES | 11-19] BT | 840 30 0 PASS FULL SEAM
§/7 11/17/2005 373 15:31 FT | 1119 | BT | 9:35 30 0 PASS FULL SEAM
718 11/17/2005 23 1539 | MG | 1119 | BT | 911 30 0 PASS FULL SEAM
5/8 11/18/2005 61 7:56 FT 11-19 | BT 9:08 30 0 PASS FULL SEAM
6 /8 11/18/2005 130 8:10 FT 11-19 | BT 9:00 30 0 PASS FULL SEAM
1/4 11/17/2005 76 15:53 FZ | 11-19| BT | 840 30 0 PASS FULL SEAM
719 11/17/2005 314 16:05 MG | 11-19 | BT 9:39 30 0 PASS FULL SEAM
7110 11/18/2005 56 8:00 MG | 11-19| BT | 917 30 0 PASS FULL SEAM
8 /10 11/18/2005 184 8:19 MG | 1119 | BT | 9:16 30 0 PASS FULL SEAM
9 /10 11/17/2005 23 16:20 FZ | 1119 | BT | 9:22 30 0 PASS FULL SEAM
9 /11 11/17/2005 255 16:40 FZ | 11-19| BT | 934 30 0 PASS FULL SEAM
11 /12 11/18/2005 23 8:14 ES | 11-19| BT |11:40| 30 0 PASS FULL SEAM
9 /12 11/18/2005 61 8:34 FZ | 11-19| BT | 9:28 30 0 PASS FULL SEAM
10 / 12 11/18/2005 244 8:46 FZ | 11-19| BT |10:115] 30 0 PASS FULL SEAM
11 /13 11/18/2005 196 8:32 ES | 11-19| BT | 9:50 30 0 PASS FULL SEAM
1 /14 11/18/2005 63 912 ES | 11-19| BT |10:43| 30 0 PASS FULL SEAM
12 / 14 11/18/2005 305 9:26 ES | 11-19] BT |10:16| 30 0 PASS FULL SEAM
13 / 14 11/18/2005 23 8:55 FT 11-19 | BT | 10:47 30 0 PASS FULL SEAM
13 /1 15 11/18/2005 131 921 FT 1119 | BT | 10:55 30 0 PASS FULL SEAM
13 / 16 11/18/2005 57 9:53 FT | 1119 ]| BT | 10:50| 30 0 PASS FULL SEAM
14 [ 16 11/18/2005 366 10:04 FT | 11-19 | BT | 10:21 30 0 PASS FULL SEAM
15 / 16 11/18/2005 23 9:40 MG | 11-19 | BT |10:53| 30 0 PASS FULL SEAM
16 1 17 11/18/2005 71 1000 | MG | 11-19 | BT | 957 30 0 PASS FULL SEAM
15 1 18 11/18/2005 62 10:15 | MG | 1119 | BT | 10:54] 30 0 PASS FULL SEAM
16 / 18 11/18/2005 423 10:30 | MG | 11-19| BT | 10:23| 30 0 PASS FULL SEAM
17 | 18 11/18/2005 23 10:00 FZ | 11-19| BT (110:113| 30 0 PASS FULL SEAM
18 / 19 11/18/2005 491 11:04 FZ 11-19 | BT | 10:15 30 0 PASS FULL SEAM
17 1 19 11/18/2005 12 11:00 FZ 11-19 | BT ] 11:03 30 0 PASS FULL SEAM
17 1 20 11/18/2005 61 10:50 FZ |11-19| BT | 10:00f 30 0 PASS FULL SEAM
20 / 19 11/18/2005 23 10:25 ES | 11-19| BT | 11:03] 30 0 PASS FULL SEAM
21 | 22 11/18/2005 23 11:24 ES | 11-19| BT | 11:13] 30 0 PASS FULL SEAM
20 / 22 11/18/2005 61 11:32 ES |11-19| BT | 10:05| 30 0 PASS FULL SEAM
19 / 22 11/18/2005 57 11:46 ES | 11-19| BT | 11:07| 30 0 PASS FULL SEAM
o 19 21 11/18/2005 436 13:16 ES 1119 | BT | 10:33 30 0 PASS FULL SEAM
24 | 23 11/18/2005 21 13:53 MG | 11-18 | BT | 1415 30 0 PASS ___ FULL SEAM
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123  Arlington, Texas 76001

817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD

PROJECT NAME: Williams - Ignacio AIR TEST TIME (MIN) 5 min

PROJECT NUMBER: 25032 PSI DROP (MAX) 2

QC REP: DR

* For Machine Setup and Weather Conditions please refer to the Trial Weld Log

SEAM INFO NON-DESTRUCTIVE TESTING INFO

Seam Lgth Start | Tech Tech | Start | Start | Press | AT | Vbox Location
Number Date (ft) Time | INI* | pate | INI | Time | Press | Drop | PIF PIF Start L End
24 | 25 11/18/2005 27 1359 | MG | 1118 | BT | 1417] 30 0 PASS FULL SEAM
25/ 26 11/18/2005 28 13:563 FT | 11-18| BT |1419] 30 0 PASS FULL SEAM
26 / 27 11/18/2005 28 14:05 FT | 11-18| BT |1425| 30 0 PASS FULL SEAM
27 | 28 11/18/2005 29 1410 | MG | 11-18| BT |1426| 30 0 PASS FULL SEAM
28 / 29 11/18/2005 28 14:19 FT | 11-18| BT |1427| 30 0 PASS FULL SEAM
29 / 30 11/18/2005 28 14:15 FZ 1118 | BT | 1434 30 0 PASS FULL SEAM
30 / 3 11/18/2005 29 14:24 FZ | 1118 | BT | 1435| 30 Y] PASS FULL SEAM
31 /32 11/18/2005 28 1420 | MG | 1118 | BT | 1437]| 30 0 PASS FULL SEAM
32 /33 11/18/2005 28 14:28 FT 11-18| BT | 1443 30 0 PASS FULL SEAM
33/ 34 11/18/2005 27 1430 | MG | 11-18| BT | 1444| 30 0 PASS FULL SEAM
34 / 35 11/18/2005 27 14:46 MG | 11-18 | BT [ 16113 30 0 PASS FULL SEAM
35 / 36 11/18/2005 28 1458 | MG | 11-18 | BT | 16:12| 30 0 PASS FULL SEAM
36 / 37 11/18/2005 29 14:48 ET 11-18 | BT | 16:11 30 0 PASS FULL SEAM
37 / 38 11/18/2005 29 14:58 FT 1118 | BT | 16:05 30 0 PASS FULL SEAM
38 / 39 11/18/2005 29 15:09 FT | 1118 | BT | 16:04] 30 0 PASS FULL SEAM
39 / 40 11/18/2005 30 15:21 FT | 11-18 | BT | 16:03| 30 0 PASS FULL SEAM
40 | 4 11/18/2005 29 1512 | MG | 11-18| BT |1555] 30 0 PASS FULL SEAM
41 | 42 11/18/2005 30 15:02 ES | 11-18| BT | 1554| 30 0 PASS FULL SEAM
42 | 43 11/18/2005 3 15:13 ES | 11-18| BT | 1553| 30 0 PASS FULL SEAM
43 |/ 44 11/18/2005 31 15:26 | MG [ 11-18| BT | 1547| 30 0 PASS FULL SEAM
44 | 45 11/18/2005 33 15:25 ES | 11-18| BT | 1546| 30 0 PASS FULL SEAM
45 | 46 11/18/2005 14 15:40 ES | 11-18| BT | 1545] 30 0 PASS FULL SEAM
47 | 22 11/18/2005 49 16:05 FZ | 11-19| BT |11:30| 30 0 PASS FULL SEAM
48 | 47 11/18/2005 25 16:02 FT |1119| BT |11:29] 30 0 PASS FULL SEAM
48 | 49 11/18/2005 22 16:52 FZ | 1119 | BT | 11:24| 30 0 PASS FULL SEAM
49 | 47 11/18/2005 11 16:50 FZ | 11-19| BT | 11:43] 30 0 PASS FULL SEAM
50 / 49 11/18/2005 33 16:30 FZ | 11-19| BT [11:35] 30 0 PASS FULL SEAM
50 / 51 11/18/2005 47 16:43 FT | 1119 | BT | 11:36| 30 0 PASS FULL SEAM
23 1 2 11/18/2005 21 15:40 FZ | 11-19| BT | 813 30 0 PASS FULL SEAM
24 | 2 11/18/2005 13 15:38 FZ 1119 | BT 8:13 30 0 PASS FULL SEAM
24 /1 11/18/2005 10 15:35 FzZ |11-19| BT | 807 30 0 PASS FULL SEAM
25 /1 11/18/2005 23 15:30 FZ | 1119 | BT | 8:05 30 0 PASS FULL SEAM
26 [ 1 11/18/2005 23 15:25 FZ | 11-18| BT | 805 30 0 PASS FULL SEAM
v O | 11/18/2005 23 15:21 FZ | 11-19] BT | 785 30 0 PASS FULL SEAM
28 /1 11/18/2005 23 15:17 FZ | 11-19| BT | 7:50 30 0 PASS FULL SEAM
29 /1 11/18/2005 23 15:12 FZ | 11-19| BT | 7:50 30 0 PASS FULL SEAM
30 /1 11/18/2005 23 15:08 FZ | 11-19| BT | 7:48 30 0 PASS FULL SEAM
31 /1 11/18/2005 23 15:04 FZ | 11-19| BT | 717 30 0 PASS FULL SEAM
3271 11/18/2005 23 15:00 FZ | 11-19| BT | 7:33 30 0 PASS FULL SEAM
23 1 11/18/2005 23 14:55 FZ | 11-19| BT | 7:25 30 0 PASS FULL SEAM
34 /1 | 1118/2005| 23 1450 | FZ | 11-19| BT | 7:24 | 30 0 | PAss FULL SEAM
o0 1 I1,‘1_E_i_f_$_’005 23 16:49 MG | 11-19 ]| BT | 7:24 30 0 PASS FULL SEAM |
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123  Arlington, Texas 76001

817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD

PROJECT NAME: Williams - Ignacio AIR TEST TIME (MIN) 5 min

PROJECT NUMBER: 25032 PSI DROP (MAX) 2

QC REP: DR

* For Machine Setup and Weather Conditions please refer to the Trial Weld Log

SEAM INFO NON-DESTRUCTIVE TESTING INFO

Seam Lgth Start | Tech Tech | Start | Start | Press AT Vbox Location
Number Date (ft) Time | IN" | pate | INI | Time | Press | Drop PIF PIF Start End
36 /1 11/18/2005 23 16144 | MG | 11-19| BT | 1659| 30 0 PASS FULL SEAM
3771 11/18/2005 23 16:39 | MG | 11-19| BT | 1656| 30 0 PASS FULL SEAM
38 /1 11/18/2005 23 16:34 | MG | 11-19| BT | 16:55| 30 0 PASS FULL SEAM
39 /1 11/18/2005 23 16:29 MG | 11-19| BT | 1652 30 0 PASS FULL SEAM
40 / 1 11/18/2005 23 16:24 | MG | 1119| BT | 16:46| 30 0 PASS FULL SEAM
41 /1 11/18/2005 23 16:20 | MG | 11-19| BT | 1645] 30 0 PASS FULL SEAM
42 /1 11/18/2005 23 16:15 | MG | 11-19| BT | 16:36| 30 0 PASS FULL SEAM
43 /1 11/18/2005 23 16:08 | MG | 11-19 | BT | 16:34] 30 0 PASS FULL SEAM
44 [ 1 11/18/2005 23 16:03 | MG | 11-19| BT | 16:34| 30 0 PASS FULL SEAM
45 / 1 11/18/2005 23 1558 | MG | 11-19| BT [16:23| 30 0 PASS FULL SEAM
46 /1 11/18/2005 15 15:55 MG | 1119 | BT | 16:23 30 0 PASS FULL SEAM
47 | 50 11/18/2005 16 16:48 FZ 11-19 | BT | 13:45 30 0 PASS FULL SEAM
50 / 22 11/19/2005 13 8:48 MG | 11-19 | BT | 13:52 30 0 PASS FULL SEAM
51 | 22 11/19/2005 23 8:53 MG | 11-19| BT |13:43| 30 0 PASS FULL SEAM
51 / 52 11/19/2005 44 8:00 ES | 11-19| BT |11:37| 30 0 PASS FULL SEAM
52 / 53 11/19/2005 43 7:58 MG | 11-19| BT | 11:43| 30 0 PASS FULL SEAM
53 / 54 11/19/2005 44 8:01 FT | 11-19}| BT |11:44] 30 0 PASS FULL SEAM
54 | 55 11/19/2005 45 8:13 MG | 11-19]| BT | 11:45] 30 0 PASS FULL SEAM
55 / 56 11/19/2005 45 8:15 ES | 11-19| BT | 1151 30 0 PASS FULL SEAM
52 | 22 11/19/2005 23 8:59 MG | 11-19| BT | 13:53| 30 0 PASS FULL SEAM
63 | 22 11/19/2005 11 9:03 MG | 11-19| BT | 1355 30 0 PASS FULL SEAM
53 / 21 11/19/2005 12 9:06 MG | 11-19]| BT |13:58] 30 0 PASS FULL SEAM
o A 11/19/2005 23 9:08 MG | 11-19 | BT [ 1354 30 0 PASS FULL SEAM
55 [ 21 11/19/2005 23 9:14 MG | 11-19 | BT | 14.01 30 0 PASS FULL SEAM
56 / 21 11/19/2005 23 9:19 MG | 11-19| BT | 1405] 30 0 PASS FULL SEAM
57 121 11/19/2005 23 10:39 FT | 11-19| BT |1404] 30 0 PASS FULL SEAM
58 /21 11/19/2005 23 10:46 FT | 11-19| BT |14:.08| 30 0 PASS FULL SEAM
59 / 21 11/19/2005 23 10:50 FT | 11-19| BT |14.02| 30 0 PASS FULL SEAM
60 / 21 11/19/2005 23 10:55 FT | 11-19| BT | 14.03| 30 0 PASS FULL SEAM
81 / 21 11/19/2005 23 10:59 FT | 11-19]| BT |1407]| 30 0 PASS FULL SEAM
62 / 21 11/19/20056 23 11:03 FT | 11-19| BT | 1423| 30 0 PASS FULL SEAM
63 / 21 11/19/2005 23 11:08 FT | 11-19] BT | 1424 30 0 PASS FULL SEAM
64 [ 21 11/19/2005 23 11:13 FT | 11-19| BT | 1426| 30 0 PASS FULL SEAM
65 / 21 11/19/2005 23 134T T 11-19 | BT | 14:34 30 0 PASS FULL SEAM
66 / 21 11/19/2005 23 11:21 Tk 11-19 | BT | 14:35 30 0 PASS FULL SEAM
67 /21 11/19/2005 23 11:25 FT | 11-19| BT |14:40| 30 0 PASS FULL SEAM
68 / 21 11/19/2005 23 11:29 FT | 11-19]| BT | 1442] 30 0 PASS FULL SEAM
69 / 21 11/19/2005 109 11:34 FT 11-19 | BT | 13:37 30 0 PASS FULL SEAM
68 / 69 11/19/2005 26 10:25 | MG | 11-19| BT | 13:30| 30 0 PASS FULL SEAM
68 / 67 11/19/2005 26 10:17 ES | 11-19| BT | 1330 30 0 PASS FULL SEAM
67 | 66 11/19/2005 27 10:06 | MG | 11-19| BT |[13:25] 30 0 PASS FULL SEAM
66 / 65 | 11/19/2005 27 10:07 FT |11-19| BT |1324] 30 0 PASS FULL SEAM
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123  Arlington, Texas 76001

817-466-2577 817-466-3307 FAX

GEOMEMBRANE SEAMING RECORD

PROJECT NAME: Williams - Ignacio AIR TEST TIME (MIN) § min

PROJECT NUMBER: 25032 PSI DROP (MAX) 2

QC REP: DR

* For Machine Setup and Weather Conditions please refer to the Trial Weld Log

SEAM INFO NON-DESTRUCTIVE TESTING INFO

Seam | _Lgth Start | Tech Tech | Start | Start | Press | AT | Vbox Location
Nurmber Date (ft) Time | INI* | pate | INI | Time | Press | Drop | PIF PIF Start End
65 / 64 11/19/2005 27 9:59 ES | 11-19| BT |1323| 30 0 PASS FULL SEAM
64 / 63 11/19/2005 34 9:50 MG | 11-19| BT | 1317] 30 0 PASS FULL SEAM
63 / 62 11/19/2005 36 9:45 FT | 11-19| BT | 13:16] 30 0 PASS FULL SEAM
62 / 61 11/19/2005 37 9:42 ES | 11-19| BT | 1315] 30 0 PASS FULL SEAM
61 / 60 11/19/2005 40 9:35 MG | 11-19| BT |12:00| 30 0 PASS FULL SEAM
60 / 59 11/19/2005 41 9:28 FT |11-19| BT |11:59| 30 0 PASS FULL SEAM
59 / 58 11/19/2005 42 9:25 ES | 11-19| BT |11:569] 30 0 PASS FULL SEAM
58 / 57 11/19/2005 44 9:12 FT | 11-19| BT | 11:53] 30 0 PASS FULL SEAM
57 / 56 11/19/2005 A 9:09 ES | 11-19| BT | 11:552] 30 0 PASS FULL SEAM

—

el o oS LN L Do P D DR B N DN DN D P TN DS DU DN PR PR PUn PRI DU DU PR PRI PR PR PU P P
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 Lone Star Lir. ig Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

GEOMEMBRANE TRIAL SEAM LOG

PROJECT NAME: Williams - Ignacio SMOOTH (ppi) TEXTURED (ppi)
PROJECT NUMBER: 25032 PEEL SHEAR PEEL SHEAR
QC REP.: DR FUSION (min.) 91 120
EXTRUSION (min.) 91 120
Fusion Extrusion
Temp | Mach. Tech Setup Temp  Speed | Preheat Barrel Peel #1 Peel #2 Peel #3 Shear | Shear | Shear
Date Time | (degF) No. ID ST (degC) | (ft/m) | (degF) | (deg F) In Out In Out In Out #1 #2 #3
1117/2005 | 13:22 58 012 FZ S/S 750 35 145 160 150 152 146 147 190 186 170
11/17/2005| 13226 58 011 MG S/s 750 25 122 126 133 154 137 136 183 190 191
11117/2005| 13:25 58 010 ES SIS 750 25 140 127 141 135 147 137 188 201 200
11/17/2005 | 13:23 58 013 SIS 750 35 130 121 136 148 131 146 194 187 199
11/18/2005 | 7:35 35 012 Fz S/s 750 35 145 149 132 135 152 148 216 219 221
11/18/2005{ 7.37 35 013 SIS 750 35 144 162 153 142 161 148 210 200 214
11/18/2005| 7:45 35 011 MG S/S 750 25 165 140 163 154 157 175 207 194 199
11/18/2005| 750 35 010 ES S/s 750 25 138 131 130 140 131 147 205 220 217
11/18/2005 | 13:10 55 010 ES S/S 750 25 142 134 145 138 131 128 176 189 187
11/18/2005 | 13:17 55 011 MG S/s 750 25 139 128 140 124 137 140 181 171 182
11/18/2005 | 13:10 &85 012 FZ SIS 750 35 143 144 152 163 164 145 178 183 188
11/18/2005 | 13:37 55 013 FT Sis 750 35 128 124 137 142 121 151 174 178 180
11/19/2005 | 7::53 24 011 MG SIS 750 25 160 158 146 138 156 148 199 205 217
11/18/2005 | 7:51 24 013 FT SIS 750 35 130 127 129 132 146 123 192 180 186
| 11/18/2005| 7:52 24 010 ES SIS 750 25 128 130 126 147 125 122 186 189 187
! 11/18/2005| 11:15 51 222 FZ SIS 500 500 136 110 113 180 182 181
{ 11/19/2005 | 10:50 51 008 MT S/S 550 500 [ 113 125 130 182 | 179 | 193
11/19/2005 | 13:35 56 222 FZ: S/s 500 500 115 134 108 189 169 180
11/19/2005 | 13:50 56 008 MT S/s 550 500 119 121 109 180 179 176
L
!
]
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SEAM DESTRUCTIVE SAMPLE LOG

‘Lone Star Lin. .g Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

PROJECT NAME: Williams - Ignacio SMOOTH (ppi) TEXTURED (ppi)
PROJECT NUMBER: 25032 PEEL SHEAR PEEL SHEAR
MATERIAL: 60 mil HDPE FUSION (min.) 91 120
QC REP.: DR EXTRUSION (min.) 91 120
Destruct Seam Repair Seam Peel (ppi) Shear (ppi) Field Lab
S # # TechID | In1 [ Out1| in2 |Out2| In3 [Out3| In4 |Outd| In§ |Outs| 1 2 3 4 6 | Pass/Fail | Pass/Fail
D81 143 R1 FZ 136 | 116 | 128 | 118 | 147 | 150 | 131 | 145 ( 135 | 136 | 190 | 193 | 183 [ 189 | 202 PASS PASS
Ds-2 416 R2 ES 122 | 135 | 112 | 140§ 131 | 128 | 120 | 126 | 138 | 126 | 203 | 194 | 197 | 199 [ 180 PASS PASS
DS-3 5/ R3 FT 118 | 138 | 130 | 130 | 135 | 131 | 131 | 133 | 137 | 123 | 205 | 218 | 215 | 211 | 196 PASS PASS
DS4 8 /10 R 4 MG 123 1 128 | 124 | 135 | 117 [ 131 | 122 | 114 | 127 | 118 | 199 | 189 | 199 | 200 | 190 PASS PASS
DS-5 8/ 1 RS FZ 132 { 130 | 135 | 130 | 137 | 136 | 146 | 124 | 130 | 144 | 206 | 200 | 190 | 194 | 217 PASS PASS
De-5 12 / 14 R6 ES 138 | 120 | 155 | 157 | 144 | 146 | 131 | 156 | 125 | 150 | 214 | 191 | 220 | 216 | 208 PASS PASS
DS-7 14 1 16 R7 Fr 111 | 114 | 120 131 | 137 | 118 | 111 [ 121 | 1365 | 146 | 216 | 202 | 210 | 214 | 201 PASS PASS
D&-8 16 / 18 R8 MG 120 | 142 | 130 | 136 | 133 | 152 | 149 | 136 | 137 | 149 | 209 | 203 | 211 | 200 | 216 PASS PASS
Ds-8 18 /18 RS FZ 131 | 118 | 121 | 130 | 126 | 133 | 124 | 161 | 166 | 134 | 210 | 208 | 201 | 197 | 208 PASS PASS
DS-10 20 ] 22 R 10 ES 145 | 130 | 128 | 137 | 133 | 130 | 125 | 141 | 125 | 140 | 203 | 216 | 219 | 209 | 207 PASS PASS
DS-11 19/ 21 R 11 ES 137 | 127 | 118 | 143 | 138 | 136 | 135 | 130 | 133 | 130 | 215 | 208 | 202 | 208 | 212 PASS PASS
D§-12 43 /1 R 12 MG 138 | 160 | 146 | 132 | 139 | 130 | 152 | 140 | 134 | 130 | 196 | 194 | 197 | 201 | 198 PASS PASS
DS-13 25 11 R 13 FZ 137 | 144 | 140 | 155 | 153 | 147 | 130 | 147 | 142 | 141 | 194 | 185 | 202 | 203 | 200 PASS PASS
DS-14 18 117 R 14 FZ 139 | 137 | 143 | 144 | 137 | 130 | 133 | 138 | 144 | 142 | 194 | 189 | 196 | 200 | 199 PASS PASS
DS-15 51722 R 15 MG 136 | 142 | 132 [ 138 | 123 | 144 | 132 | 137 | 135 | 144 | 203 | 189 | 191 | 190 | 195 PASS PASS
DS-18 €9 /21 R 16 FT 127 | 124 | 134 | 124 | 130 | 121 | 153 ]| 128 | 138 | 124 | 205 | 208 | 214 | 210 | 212 PASS PASS
DS-17 14 1 13 R 17 FT 139 | 136 {140 | 146 | 133 | 134 | 142 | 143 | 143 | 133 | 190 | 189 | 185 | 187 | 188 PASS PASS
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

REPAIR LOG
PROJECT NAME: Williams - Ignacio QC REP.: DR
PROJECT NUMBER: 25032 MATERIAL: 60 mil HDPE
REPAIR | DEFECT| REPAIR TECH LOCATION REPAIR SIZE VACUUM TEST
# CODE* DATE D Seam/Panel Offset #1 Offset#2 | TYPE" (ft) PIF DATE

R 1 DS1 11/19/2005 FZ 1. 3 [ 2EEOS p 5X4 PASS | 11/19/05
R 2 DS2 11/19/2005 FZ 4/6 |/ 8'EEOS P 5X2 PASS | 11/19/05
R 3 DS3 11/19/2005 FZ < 258WBOS P 5X2 PASS | 11/19/05
R 4 DS4 11/19/2005 MT 8/10 / TEEOS P 5X2 PASS | 11/19/05
R 5 DS5 11/19/2005 MT 9/11 |/ 40'WBOS P 5X2 PASS 11/19/05
R 6 DS6 11/19/2005 MT 12714 |/ 2TEEOS P 5X2 PASS | 11/19/05
R7 DS7 11/19/2005 MT 14 116 [ 171’'EEOS P 5X2 PASS 11/19/05
R 8 DS8 11/19/2005 MT 16 /18 / 35'EEOS P 5X2 PASS 11/19/05
RS Ds9 11/19/2005 MT i8 /19 [ 81'WBOS P 5X2 PASS | 11/19/05
R 10 DS10 | 11/19/2005 FZ 2 /22 |/ 15WBOS P 5X2 PASS | 11/19/05
R 11 DS11 11/19/2005 MT 21 /19 / 50WBOS P 5X2 PASS | 11/19/05
R 12 DS12 | 11/19/2005 FZ 43 /1 / 13'WBOS P 5X2 PASS | 11/19/05
R 13 DS13 | 11/19/2005 FZ 25 /1 / 13WBOS P 5X2 PASS | 11/19/05
R 14 DS14 11/19/2005 FZ 18 /17 [ 13'NBOS P 5X2 PASS 11/19/05
R 15 DS15 11/19/2005 FZ 51/22 [/ 13WBOS P 5X2 PASS 11/19/05
R 16 DS16 11/19/2005 FZ 69 /21 |/ 47WBOS P 5X2 PASS 11/19/05
R 17 DS17 11/19/2005 MT 14 /13 [/ 13'NBOS P 5X2 PASS 11/19/05
R 18 T 11/19/2005 ke 45 /46 /| 1 P 1X1 PASS 11/19/05
R 19 T 11/19/2005 FZ 44 /1 45 [ 1 P 1X1 PASS | 11/19/05
R 20 i 11/19/2005 FZ 43 /44 [ 1 P 1X1 PASS | 11/19/05
R 21 T 11/19/2005 FZ 42 /43 | 1 P 1X1 PASS | 11/19/05
R 22 1 11/19/2005 FZ M /42 /1 P 1X1 PASS 11/19/05
R 23 T 11/19/2005 FZ 40 /44 /1 P 1X1 PASS | 11/19/05
R 24 T 11/19/2005 FL 3 /40 /1 P 1X1 PASS | 11/19/05
R 25 T 11/19/2005 FZ 30138 F1 P 1X1 PASS | 11/19/05
R 26 T 11/19/2005 FZ ar/38 /1 P 1X1 PASS | 11/19/05
R 27 ) f 11/19/2005 FZ a6 .[3r 11 P 1X1 PASS | 11/19/05
R 28 T 11/19/2005 FZ 35/36 [/ 1 P 1X1 PASS 11/19/05
R 29 T 11/19/2005 FZ 34/3 [ 1 B2 1X1 PASS | 11/19/05
R 30 T 11/19/2005 FZ 33134 [ 1 P 1X1 PASS 11/19/05
R 31 T 11/19/2005 FZ 32133 11 P 1X1 PASS | 11/19/05
R 32 T 11/19/2005 FZ MNI13a2 11 P 1X1 PASS 11/19/05
R 33 1 11/19/2005 FZ 30,31 11 P 1X1 PASS | 11/19/05
R 34 T 11/19/2005 FZ 29 /30 /1 P 1X1 PASS 11/19/05
R 35 T 11/19/2005 FZ 26 /29 /1 P 1X1 PASS | 11/19/05
R 36 ik 11/19/2005 FZ 27 128 [ 1 P 1X1 PASS | 11/19/05
R 37 T 11/19/2005 FZ 28127 1A P 1X1 PASS | 11/19/05
R 38 T 11/19/2005 FZ 25126 [ 1 P 1X1 PASS | 11/19/05
R 39 B 11/19/2005 MT 24 125 [/ 1 P 1X1 PASS 11/19/05
R 40 T 11/19/2005 MT 112 ! 24 P 2X2 PASS 11/19/05
R 41 b § 11/19/2005 MT 23124 | 2 P 1X1 PASS | 11/19/05
R 42 ¥ 11/19/2005 MT 413 I P 1X1 PASS | 11/19/05
R 43 T 11/19/2005 MT 473 il 6 P 2X2 PASS 11/19/05
R 44 T 11/19/2005 MT _6_!_53____!_ “g - . | _2& PASS 11/19/05
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001
817-466-2577 817-466-3307 FAX

REPAIR LOG
PROJECT NAME: Williams - Ignacio QC REP.: DR
PROJECT NUMBER: 25032 MATERIAL: 60 mil HDPE
REPAIR |DEFECT| REPAIR TECH LOCATION REPAIR SIZE VACUUM TEST
# CODE" DATE D Seam/Panel Offset #1 Offset#2 | TYPE" (ft) PIF DATE

R 45 T 11/19/2005 MT 6/5 /8 P X1 PASS | 11/19/05
R 46 T 11/19/2005 MT 8/7 IS5 P 1X1 PASS | 11/19/05
R 47 B 11/19/2005 FZ 5/7 [/ 132WBOS P 2X2 PASS | 11/19/05
R 48 T 11/18/2005 MT 10/9 17 P 1X1 PASS | 11/19/05
R 49 T 11/19/2005 MT 8/7 /10 P 2X2 PASS | 11/19/05
R 50 T 11/19/2005 MT 10/9 /12 P 2X2 PASS | 11/18/05
R 51 T 11/19/2005 MT 12/11 /9 P 2X2 PASS | 11/19/05
R 52 B 11/19/2005 MT 9/1 |/ 96'WBOS P 2X2 PASS | 11/19/05
R 53 il 11/19/2005 MT 12/11 [ 13 P 1X1 PASS | 11/19/05
R 54 T 11/19/2005 MT 14 /13 [ 12 P 1X1 PASS | 11/19/05
R 55 il 11/19/2005 MT 14 /13 [ 16 P 1X1 PASS | 11/19/05
R 56 T 11/19/2005 MT 16 /15 [/ 13 P 1X1 PASS | 11/19/05
R 57 T 11/19/2005 MT 18 /17 | 15 | 2X2 PASS | 11/19/05
R 58 T 11/19/2005 MT 16 /15 / 18 P 2X2 PASS [ 11/19/05
R 59 T 11/19/2005 MT 18 /17 [/ 189 P 2X2 PASS | 11/19/05
R 60 T 11/19/2005 MT 19 /720 /17 P 1X1 PASS | 11/19/05
R 61 T 11/19/2005 MT 19 /20 [/ 22 P 1X1 PASS | 11/19/05
R 62 T 11/19/2005 MT 21 /122 1 19 P 1X1 PASS | 11/19/05
R 63 T 11/19/2005 FZ 49 /48 | 47 P 2X2 PASS | 11/19/05
R 64 T 11/19/2005 FZ 50 /49 [ 47 P 2X2 PASS | 11/19/05
R 65 T 11/19/2005 FZ 50 /47 | 22 P 5X4 PASS | 11/19/05
R 66 T 11/19/2005 FZ 51 /50 / 22 P 1X1 PASS | 11/19/05
R 67 T 11/19/2005 FZ 52 /5 (22 P 1X1 PASS | 11/19/056
R 68 gl 11/19/2005 FL 53 /52 | 22 2 1X1 PASS | 11/19/05
R 69 i 11/19/2005 FZ 21 122 | 53 P 3X4 PASS | 11/19/05
R 70 T 11/19/2005 FZ 54 /53 | 21 P 1X1 PASS | 11/19/05
R 71 T 11/19/2005 FZ 55/54 I 2 P 1X1 PASS | 11/19/05
R 72 T 11/19/2005 FZ 56 /55 /21 P 1X1 PASS | 11/19/05
R 73 T 11/19/2005 FZ 57 /86 [ 21 P 2X2 PASS | 11/19/05
R 74 T 11/19/2005 FZ S8 /57 [ 2 P 2X2 PASS | 11/19/05
R 75 T 11/19/2005 MT 59 /58 [ 21 P 2X2 PASS | 11/19/05
R 76 T 11/19/2005 MT 60 /56 /2 P 2X2 PASS | 11/19/05
R 77 T 11/19/2005 MT 61 /60 [/ 21 P 1X1 PASS | 11/19/05
R 78 T 11/19/2005 MT 62 /61 [ 21 B 1X1 PASS | 11/19/05
R 79 i 11/19/2005 MT 63 /62 [ 21 P 1X1 PASS | 11/19/05
R 80 [; 11/19/2005 MT 64 /63 [ 21 P 1X1 PASS | 11/19/056
R 81 T 11/19/2005 MT 65 /64 [ 2 P 1X1 PASS | 11/19/05
R 82 i 11/19/2005 MT 86 /65 1 2 P 1X1 PASS | 11/19/05
R 83 18 11/19/2005 MT 67 /166 /| 21 P 1X1 PASS | 11/19/05
R 84 : 11/19/2005 MT 68 /67 [ 21 P 2X2 PASS | 11/19/05
R 85 T 11/19/2005 MT 69 /68 / 21 i 1X1 PASS | 11/19/05
R 86 GV1 11/19/2005 FZ 21 6'NofPE9 1"WofAT vent 1X1

R 87 GV2 11/19/2005 FZ /14 |/ 19'NofP16 1'WofAT vent 1X1

R 88 GV3 11/19/2005 FZ /4 | 11'NolP6 1'WofAT vent 1X1
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Lone Star Lining Company

1201 Sturgeon Court, Suite 123 Arlington, Texas 76001

817-466-2577 817-466-3307 FAX

REPAIR LOG
PROJECT NAME: Williams - Ignacio QC REP.: DR
PROJECT NUMBER: 25032 MATERIAL: 60 mil HDPE
REPAIR | DEFECT| REPAIR TECH LOCATION REPAIR| SIZE VACUUM TEST
# CODE" DATE 1D Seam/Panel Offset #1 Offset#2 | TYPE" (ft) PIF DATE
R 89 GV4 11/19/2005 FZ /43 | 1'Sof AT 5'WofP44 | vent 1X1
R 90 GV5 11/19/2005 FZ /38 |/ 1'SofAT 13'WofP39 | vent 1X1
R 91 GV6 11/19/2005 FZ /33 |/ 1'Sof AT 20'WofP34 | vent 1X1
R 92 GV7 11/19/2005 FZ 129 |/ 1"SofAT 7TWofP30 | vent 1X1
R 93 GV8 11/19/2005 FZ 12 |/ 4'SofP23 1'EofAT vent 1X1
R 94 GV 11/19/2005 FZ /19 [/ 13'SofP7 1'EofAT vent 1X1
R 95 GV10 | 11/19/2005 FZ 120 |/ 12'SofP17 1'EofAT vent 1X1
R 96 GV11 | 11/19/2005 FZ /48 |/ 18'SofP47 1'EofAT vent 1X1
R 97 GV12 | 11/19/2005 FZ 153 1/ 1'NofAT 13'EofP52 | vent 1X1
R 98 GV13 | 11/19/2005 FZ /58 |/ 1'NofAT 5'EofP57 vent 1X1
R 99 GV14 | 11/19/2005 FZ /163 |/ 1'NofAT ZEofP62 vent 1X1
R 100 GV15 | 11/19/2005 FZ /68 [ 1'NofAT 6'EofP67 vent 1X1
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